
M60-RK25

Parts Catalog

- 1 -



목 차

0. Chassis  PART NO. W2

FIG 001 GEAR BOX 4
FIG 002 BLADE PULLEY ASSY 6
FIG 003 TENSION PULLEY 8
FIG 004 CHUTE COVER ASSY 10
FIG 005 WHEEL 12
FIG 006 MOUNTING ASSY 14

- 2 -



0. Chassis  PART NO. W2

FIG 001 GEAR BOX 4
FIG 002 BLADE PULLEY ASSY 6
FIG 003 TENSION PULLEY 8
FIG 004 CHUTE COVER ASSY 10
FIG 005 WHEEL 12
FIG 006 MOUNTING ASSY 14

- 3 -



FIG 001

M60-RK25

GEAR BOX

년/월

Year/Month

2022-03

NOTE

- 4 -



FIG 001

M60-RK25

GEAR BOX

년/월

Year/Month

2022-03

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR
EFFECTIVE

DATE REMARKS

001 1 V2004612030 BOLT , HEX M12X30 1

001 2 V401-160-012-0 WASHER, SPRING M12 1

001 3 V411-160-012-0 WASHER, PLAIN M12 1

001 4 9400-200-021-0 WASHER, Φ36x6.0T 1

001 5 9400-200-023-0 KEY, 6x6x25 1

001 6 9400-200-009-0 MAIN PULLEY 1

001 7 9400-200-015-1 CARRIAGE BOLT, M10x35 M10x35 4

001 8 9400-200-100-0 GEAR BOX ASS'Y 1

001 9 9400-200-004-0GB PLATE, GEAR BOX 2

001 10 V401-160-008-0 WASHER, SPRING M8 8

001 11 9400-200-014-0 BOLT, 5.16x20-18UNC 5/16x20-18UNC 8

001 12 94002001010M GEAR CASE LH 1 GEAR BOX  
ASS'Y

001 13 94002001020M GEAR CASE RH 1 GEAR BOX  
ASS'Y

001 14 9400-200-130-0 SHAFT, OUT 1 GEAR BOX  
ASS'Y

001 15 V744-125-400-8 SEAL, OIL/S D25408 2 GEAR BOX  
ASS'Y

001 16 9400-200-190-0 BEARING, TAPER ROLLER L44643/10 4 GEAR BOX  
ASS'Y

001 17 9400-200-160-0 ST BEVEL GEAR, 21T 1 GEAR BOX  
ASS'Y

001 18 9400-200-170-0 BOSS 1 GEAR BOX  
ASS'Y

001 19 9400-200-180-0 OIL CAP 1 GEAR BOX  
ASS'Y

001 20 9400-200-140-0 SHAFT, IN 1 GEAR BOX  
ASS'Y

001 21 9400-200-150-0 ST BEVEL GEAR, 30T 1 GEAR BOX  
ASS'Y

001 22 V7801000004 PLUG , HEX-SOCKET PT1/4 4 GEAR BOX  
ASS'Y

001 23 V220-540-803-0 BOLT, HEX-SOCKET M8x30 8 GEAR BOX  
ASS'Y

001 24 8540-200-313-0 NYLON NUT, M10 M10 4

001 25 V7041400250 C-RING , SHAFT 25 2

- 5 -



FIG 002

M60-RK25

BLADE PULLEY ASSY

년/월

Year/Month

2022-03

NOTE

- 6 -



FIG 002

M60-RK25

BLADE PULLEY ASSY

년/월

Year/Month

2022-03

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR
EFFECTIVE

DATE REMARKS

002 1 V2034612040 Bolt, Hex Fine M12X40XP1.25 3

002 2 V401-160-012-0 WASHER, SPRING M12 3

002 3 V411-160-012-0 WASHER, PLAIN M12 3

002 4 9400-200-021-0 WASHER, Φ36x6.0T 3

002 5 9400-200-024-0 KEY, 5x5x23 3

002 6 9400-200-010-0 BLADE PULLEY 3

002 7 9400-200-080-0 COLLAR, PULLEY 3

002 8 9400-200-015-1 CARRIAGE BOLT, M10x35 M10x35 12

002 9 9400-200-032-0 HOUSING 3

002 10 V411-160-010-0 WASHER, PLAIN M10 12

002 11 8540-200-313-0 NYLON NUT, M10 M10 12

002 12 V604-150-630-5 BEARING, BALL/HL1 6305HL1DD 6

002 13 9400-200-033-0 BUSH, HOUSING 3

002 14 9400-200-031-0 SHAFT 3

002 15 9400-200-008-0 BLADE PULLEY 3

002 16 9400-200-026-0 BLADE WASHER 17x50x3t 3

002 17 V203-461-603-5 BOLT, HEX FINE M16x35 3

- 7 -



FIG 003

M60-RK25

TENSION PULLEY

년/월

Year/Month

2022-03

NOTE

- 8 -



FIG 003

M60-RK25

TENSION PULLEY

년/월

Year/Month

2022-03

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR
EFFECTIVE

DATE REMARKS

003 1 9400-200-005-0 V-BELT LB-133 1

003 2 8540-200-313-0 NYLON NUT, M10 M10 3

003 3 V4111600100 WASHER , PLAIN M10 5

003 4 9400-200-040-0 TENSION PULLET ASS'Y 3

003 5 V4111600120 WASHER , PLAIN M12 8

003 6 9400-200-021-0 WASHER, Φ36x6.0T 3

003 7 9400-200-017-1 CARRIAGE BOLT M10x60 1

003 8 9400-200-018-0 CARRIAGE BOLT 1/2x60 1

003 9 1262-481-207-0 HEX NUT, 1/2-13UNC 1/2-13UNC 3

003 10 9400-100-408-0 FLAT WASHER 1

003 11 9400-200-050-0 SPRING ASS'Y 1

003 12 9400-200-012-0 STRIPPER BOLT 1

003 13 V411-160-016-0 WASHER, PLAIN M16 1

003 14 V761-200-000-0 NIPPLE, GREASE/A-PT A-PT 1/8 1

003 15 8420-000-120-0 NYLON NUT M12 1

003 16 9400-200-600-0GB ARM COMP 1

003 17 V500-193-002-5 PIN, SPLIT 3x25 1

003 18 9400-200-630-0 SUPPORT BRACKET, PULLEY 1

003 19 V3013600100 NUT .HEX NORMAL /2 M10 4

003 20 9400-200-042-0 SHAFT, TENSION PULLEY 3

003 21 9400-200-025-0 CARRIAGE BOLT M10x80 2

- 9 -



FIG 004

M60-RK25

CHUTE COVER ASSY

년/월

Year/Month

2022-03

NOTE

- 10 -



FIG 004

M60-RK25

CHUTE COVER ASSY

년/월

Year/Month

2022-03

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR
EFFECTIVE

DATE REMARKS

004 1 9380-200-510-2 SIDE COVER 1

004 2 9380-200-520-0 PIN , SIDE COVER 1

004 3 9380-200-530-0 SPRING , SIDE COVER 1

004 4 V411-160-010-0 WASHER , PLAIN M10 9

004 5 V500-192-001-5 SPLIT PIN 2X15 1

004 6 V2004610020 Bolt, Hex M10X20 8

004 7 9400-200-400-0KR COVER COMP , BELT RH 1

004 8 9400-200-300-0KR COVER COMP , BELT LH 1

004 9 8540-200-313-0 NYLON NUT M10 8

004 10 9400-200-200-3KR DECK COMP , 60 inch 1

- 11 -



FIG 005

M60-RK25

WHEEL

년/월

Year/Month

2022-03

NOTE

- 12 -



FIG 005

M60-RK25

WHEEL

년/월

Year/Month

2022-03

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR
EFFECTIVE

DATE REMARKS

005 1 9400-200-001-1 FRONT WHEEL 1

005 2 9400-200-003-0 COLLAR , FRONT WHEEL 2

005 3 V411-160-014-0 WASHER , PLAIN M14 1

005 4 9400-200-013-0 WRENCH BOLT M14 1

005 5 8640-200-014-0 NYLON NUT M14 1

005 6 9400-200-006-0 SHAFT , WHEEL 4

005 7 9400-200-022-0 M16 BOLT M16 4

005 8 V411-160-016-0 WASHER , PLAIN M16 4

005 9 9400-200-007-0 WHEEL 4

005 10 V301-360-012-0 NUT , HEX/2 M12 4

005 11 9400-200-011-0 PIN 4

005 12 1673-524-006-0 SPRING 45 4

- 13 -



FIG 006

M60-RK25

MOUNTING ASSY

년/월

Year/Month

2022-03

NOTE

- 14 -



FIG 006

M60-RK25

MOUNTING ASSY

년/월

Year/Month

2022-03

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR
EFFECTIVE

DATE REMARKS

006 1 9420-100-610-1GB BRACKET COMP , LH 1

006 2 9420-100-620-1GB BRACKET COMP , RH 1

006 3 9420-100-630-0GB LOCK COMP 1

006 4 9420-100-640-0GB BAR COMP 1

006 5 9420-100-650-0GB MOVING COMP 1

006 6 9420-100-661-0 PIN , LEVER 1

006 7 9420-100-662-0 SPRING , LEVER 1

006 8 9420-100-100-0GB MOUNT COMP LH , FRONT 1

006 9 9420-100-200-0GB MOUNT COMP RH , FRONT 1

006 10 9420-100-410-1GB MOUNT COMP LH , REAR 1

006 11 9420-100-510-1GB MOUNT COMP RH , REAR 1

006 12 9415-100-420-0GB ROTATION COMP LH 1

006 13 9415-100-520-0GB ROTATION COMP RH 1

006 14 9415-100-433-0GB LINK BRACKET COMP , LH 1

006 15 9415-100-533-0GB LINK BRACKET COMP , RH 1

006 16 9400-100-435-0 BUSH 2

006 17 9400-100-040-0 YOKE COMP 2

006 18 9400-100-402-0 BAR , M12 2

006 19 9400-100-406-0 PIN 2

006 20 9400-100-407-0 SPRING 4

006 21 9415-100-450-0 PIN COMP , 147 2

006 22 9420-100-460-0 PIN COMP , 95 2

006 23 9415-100-301-0 CROSS BAR 1

006 24 9400-100-113-0 PIN 2

006 25 9420-100-113-0 PIN 2

006 26 9420-100-117-0 PIPE 2

006 27 9415-100-404-0 PIN 56.5 2

006 28 9420-100-112-0GB PLATE 1

006 29 9420-100-111-0GB PLATE LINK , LH 1

006 30 9420-100-211-0GB PLATE LINK , RH 1

006 31 9400-100-403-1 ROTATION BOLT 1

006 32 9400-100-405-0 PIN 2

006 33 9415-100-115-0 RUBBER 2

006 34 9415-100-114-1GB LINK PLATE 1

006 35 9420-100-116-0 PIN 1

006 36 9420-100-118-0 PIPE 1

006 37 9400-100-409-0 WASHER M32 2

006 38 1673-524-006-0 SPRING , 45 5

006 39 V200-461-005-5 BOLT , HEX M10X55 2

006 40 V200-461-203-0 BOLT , HEX M12X30 4

006 41 V200-461-204-0 BOLT , HEX M12X40 2

006 42 V200-461-208-5 BOLT , HEX M12X85 4

006 44 V200-461-607-5 BOLT , HEX M16X75 4

006 45 V301-360-010-0 NUT , HEX/2 M10 2

006 46 V301-360-012-0 NUT , HEX/2 M12 4

- 15 -



FIG 006

M60-RK25

MOUNTING ASSY

년/월

Year/Month

2022-03

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR
EFFECTIVE

DATE REMARKS

006 48 V401-160-012-0 WASHER , SPRING M12 10

006 49 V401-160-016-0 WASHER , SPRING M16 4

006 50 V411-160-012-0 WASHER , PLAIN M12 4

006 52 V411-160-018-0 WASHER , PLAIN M18 1

006 53 V411-160-020-0 WASHER , PLAIN M20 2

006 55 V761-200-000-0 NIPPLE, GREASE/A-PT A-PT1/8 2

006 57 V500-194-002-5 PIN , SPLIT 4X25 2

006 58 9400-100-999-0 UNIVERSAL JOINT ASS'Y 1

006 58-1 V220-540-805-0 BOLT , HEX-SOCKET M8X50 1

006 58-2 8420-000-023-0 NYLON NUT M8 1

006 59 V500-195-004-5 PIN , SPLIT 5X45 2

006 60 8640-200-014-0 NYLON NUT M14XP2.0 2

006 61 8420-000-120-0 NYLON NUT M12 3

006 62 V500-195-003-0 PIN , SPLIT 5X30 2

006 63 V500-194-003-0 PIN , SPLIT 4X30 2

006 65 V580-140-403-2 PIN SPRING 4X32 1

006 66 V301-360-016-0 NUT , HEX/2 M16 4

006 67 V401-160-016-0 WASHER , SPRING M16 2

- 16 -


